CITY OF MORDEN

2025 to 2027 Water and Wastewater Utility
Rate Application Study

PREPARED BY:

-. DFA Infrastructure International Inc.

July 29, 2024



DFA Infrastructure International Inc.

Box 142 St. Davids Ontario Canada LOS 1P0
Telephone: (905) 321-9874 Email: dfa@dfainfrastructure.com

Submitted by: email to publicutilities@gov.mb.ca and by courier

July 29, 2024

Manitoba Public Utilities Board
Room 400, 330 Portage Ave.
Winnipeg, MB R3C 0C4

Attention: Mr. Fred Mykytyshyn

7

Re: City of Morden Water and Wastewater Utility
Water and Wastewater Utility Rate Application Study (2025 to 2027)

DFA Infrastructure International Inc. (DFA) was retained by City of Morden to prepare and
submit the Water and Wastewater Utility Rate Application for the years 2025, 2026, and 2027.
[...]
- A Minimum Quarterly Charge which is comprised of a Customer Service Charge plus
the Minimum Commodity Charge based on a Single Commodity Rate

- The single commodity water rate and wastewater rate will be applied to its
customers and customer classes. The rates do not include block rates for high
volume water users, or incentives for low water users. The City of Morden
considers this rate structure to be fair and equitable to all customers and sufficient
to promote water conservation.

The costs related to new developments (growth) will be paid by the development through the
capital levies. This includes the growth related portion of debt repayment required to finance
capital projects.

Rate Study Period - A 3-Year Study Period (2025 to 2027) is covered. Capital budgets to 2029 are
considered.

9 DFA Infrastructure International Inc.



City of Morden Water and Wastewater Utility
Rate Application Study 2025 to 2027

e Inflationary Increases- Operating costs would increase at 2.5% inflation in2024 and 2025 and 2%
thereafter. Capital costs included in the projections already consider inflation.

e Debt would be used for large projects to finance the amounts required after grants and funding
from the capital levies are deducted i.e. debt would be only for the portion required to be
funded by the rates. Existing debt repayment would be recovered from the rates.

e Water Conservation-Volume of Non-Revenue Water would be reduced over the long-term as
old watermains are replaced. However, for the purposes of this rate application the volume of
water delivered into the City’s water distribution system is assumed to remain constant over the
period 2025 - 2027.

e Additional treated water volumes would be purchased under the new Pembina Valley Water
Corporation (PVWC) water supply agreement at the supply rates approved under PUB Order
138/22 December 22,2022. It is estimated that the City would purchase 41.4 million imperial
gallons in 2024, 48.6 million in 2025 and 55.5 million annually from 2026 to 2029. The following
additional PVWC costs would also be incurred:

v" The City's share of PVWC's debt reduction - $12,339 over 10 years.

v" The City's share of PVWC's capital - assumed to be in equal amounts of $220,277 over 5
years to be funded from the capital reserve

e The utility currently has a single capital reserve. However, separate reserves are recommended
for water and wastewater.

e Reserve funding would be required for some of the capital projects identified in the 2024 to
2029 capital projections. Annual contributions at a targeted maximum of 1% of the estimated
asset values would be made to separate water and wastewater reserves to fund these projects

e The target reserve balances by 2029 would be approximately $1 million for each reserve which
is similar to current reserve levels. The balances also shall not exceed 10% of the historical costs
of the assets which is half of the PUB maximum guideline of 20%.

e Debt financing would be utilized for the projects noted in the capital program at an interest rate
of 5.15% over a 20 year term.

e The annual asset renewal needs identified in the water distribution and wastewater system
asset management plans (2017) would be covered by the level of capital expenditures estimated
for renewal in the respective capital budget projections. In addition, the needs related to water
and wastewater treatment asset renewal would be covered by the extensive projects to be
undertaken at the WTP and WWTP.

e The cost allocation methodology as outlined in Appendix A is assumed for allocating cost to
derive the customer service charges

The rates are based on the concept that revenue from sales must recover the utility costs i.e. full cost
recovery.

10 DFA Infrastructure International Inc.



City of Morden Water and Wastewater Utility
Rate Application Study 2025 to 2027

3 Summary of Application

3.1 Reasons for Application

This application pertains to the proposed new rates and charges for upcoming 3-year period from 2025
to 2027 inclusive. PUB approval is required to update By-law 2-2022 to reflect the new rates. The
reasons for the rate application include:

e the Public Utility Board's recommendation for utilities to review their rate requirements at least
every three (3) years;

e the significant water and wastewater capital costs and increase in wastewater operating costs
expected to be incurred over the next few years as outlined later in this report; and

e a rate structure change from the 2-step structure that currently charges a lower rate for
consumption over 100,000 imperial gallons to the 1-step structure to improve fairness and
equity to customers

The application reflects the requirements of the PUB Guidelines dated February 15, 2023.

3.2 By-Law

A utility rate by-law was prepared and presented to Morden's City Council for first reading on July 22,
2024. A certified copy of By-law No. 09-2024 (First Reading) is attached as Appendix B (WORD version
that received first reading by Council is included with submission package). This by-law replaces the
current By-law 7-2017 and its amending By-law 2-2022. The current by-laws are included in Appendix C.
The amending By-law 2-2022 shows existing rates.

3.3 Municipal Service Boundaries

The water service currently extends beyond the municipal boundary to five (5) customers in the Town of
Stanley at the same rates as Morden customers. These are water only customers that consume
approximately 180,000 imperial gallons per year. The utility intends to continue to supply water to these
customers at the going rates.

3.4 Financial Statements

The latest audited financial statements for 2022 are provided in Appendix D. Note that the capital and
operating cost increases and the resulting revenue requirements anticipated over the rate application
period are significant. These would not be consistent with the costs and revenues contained in the
historical financial statements.

3.5 Need for Reserves

The Utility has a single capital reserve for both water and wastewater. The funds in this reserve would
be re-allocated separate capital reserves for the water system and wastewater system. Although most
of the large capital costs would be funded through debt financing, there is a need to build the reserves
to fund the less expensive projects including infrastructure renewal and provide emergency capital
funding for any major event (e.g. watermain breaks, etc.) The reserve assumptions made are discussed
in Section 2.3. The water and wastewater reserve contributions, balances and transfers to capital are
discussed in Section 6.2.4 and Section 6.3.4 respectively.

11 DFA Infrastructure International Inc.



City of Morden Water and Wastewater Utility
Rate Application Study 2025 to 2027

3.6 Management Statement of Responsibility

A Management Statement of Responsibility is included in Appendix E. This indicates and confirms that
the cost allocation methodology as approved by City Council was used in preparation of the utilities
financial statements as well as in its expense projections; and that the financial statements fairly
represent the financial position of the utility.

3.7 Cost Allocation Methodology

This refers to the costs such as senior management and overhead that are incurred by the City but
shared with the Utility. The PUB guidelines require that the portion of costs specific to the water and
wastewater services must be identified in accordance with a cost allocation methodology that is
approved by the City. The Cost Allocation Methodology is included in Appendix A.

3.8 Council Consultation

Preliminary rates were presented to Council at its meeting October 30, 2023 for review and input. These
rates included a possible surcharge for repayment of the principal portion of debt. Based on comments
received the surcharge was removed with the debt principal to be funded through the annual
amortization expenses already included in the rate calculations. The resulting rates and by-law
contained in this report were submitted to Council for first reading.

4 Water & Wastewater Systems
4.1 Water System Description

The water system is owned and operated by the Utility. It is comprised of the raw water supply system,
treatment plant (WTP) and the Utility’s water distribution system which consists of storage, watermains
of different age, material and size, hydrants, valves and water meters as described in Table 4-1.

Table 4-1: Water System Description

System Component Description

e Source is Lake Minnewasta

e Reservoir (1.4 km x 0.5 km at widest point) created by dam across
Raw Water Supply Dead Horse Creek

e Upstream watershed is approximately 130 km?

e The treatment system includes:

raw water hardness removal using soda ash

filtration,

UV disinfection to destroy organisms

taste and odour control using powdered activated carbon
fluoride addition according to Manitoba Health Guidelines
chlorination to provide sufficient chlorine residual in
distribution system

Water Treatment Plant (WTP)
built in 1998 with 90L/s
(7.8ML/day) capacity

AN N N NN

12 DFA Infrastructure International Inc.



City of Morden Water and Wastewater Utility
Rate Application Study 2025 to 2027

System Component Description

o Storage of 1.78 million imperial gallons sufficient to meet the
City's current and future storage needs. It includes:
Storage v 500,000 IG underground reservoir at WTP (1998)
v/ 880,000 IG underground reservoir at WTP (2014)
v 400,000 IG standpipe which is now in need of replacement
e The distribution system includes:
v 368 hydrants; and the following water mains:

Asbestos cement 36,273 m 53%

Distribution System. Ductile iron 1,760 m 3%
Plastic 30,101 m 44%

Total 68,134 m 100%

Raw water from the reservoir is treated at the WTP then discharged into the water distribution system
for consumption. The WTP is classified as a Level 3 Facility and operates under License Number PWS-08-
113-03 in accordance with the Drinking Water Safety Act, Chapter D101, C.C.S.M. The operating licence
was renewed effective December 1, 2022 and expires on November 30, 2027, with Morden named as
the “Licensee.”

The distribution system is classified as Level 2 and operates under the same licence as the WTP. It
includes typical appurtenances, such as valves and fire hydrants with conventional spacing and
locations, and curb-stop valves for every water service line connection.

The licences require the Utility to operate, maintain, inspect and test the water system in accordance
with standard industry practices, and to the terms and conditions defined in the licences. Daily readings
sampling and testing occur at the WTP and weekly in the distribution system. Results are compiled by
the Utility and submitted to the Office of Drinking Water (ODW) as per licence requirements. Copies of
test results are kept at the WTP and made available to the public by contacting the Supervisor at the
Water plant at (204) 822-5707.

4.2 Water System Compliance

The 2022 annual report indicates that the water quality is 100% compliant with all standards except for
Turbidity and Trihalomethanes (THM):

e Turbidity - exceeded the 1.0 nephlometric units (NTU) standard on 2 occasions.

Action: Boiled water advisories were issued for brief periods and the polymer used for clarification
was changed from anionic to cationic which corrected the issue.

e THM - exceeded the standard of 0.10 mg/L running average of quarterly samples due to the use of
soda ash for softening the raw water.

Action: The City, with the assistance of the Water Services Board, is investigating alternative
treatment options to address the THM issue.

13 DFA Infrastructure International Inc.



City of Morden Water and Wastewater Utility
Rate Application Study 2025 to 2027

4.3 Water System Condition

The 2017 Asset management plan for the distribution system indicates that all of the asbestos cement
(AC) pipe and ductile iron (DI) pipe are at or close to their respective life expectancies. This represents
approximately 50% of the pipe network. However, further condition analysis is required as some of
these pipes are still functioning as desired to maintain the level of service to customers. The City's 2024
to 2029 capital budget includes approximately $4.2 million over the period for AC and DI pipe
replacement/ renewal. The AMP does not include the needs of the WTP. However the Utility's capital
budget includes approximately $5 million in 2028 and 2029 to upgrade the WTP.

4.4 Wastewater System

The wastewater system is owned and operated by the Utility. It is comprised of the collection system
which includes gravity sewers, service laterals, manholes, sewage pumping stations and the City's
Wastewater Treatment Plant (WWTP) as described in Table 4-2.

Table 4-2: Wastewater System Description

System Component Description

e The treatment system includes:

v" 1 primary cell and 5 secondary cells (all lined) to remove
Wastewater Treatment Lagoon

Facility (WTTP) built in 1997
with 90L/s (7.8ML/day) capacity

suspended solids, ammonia and 5-day BOD
effluent testing and discharge to Deadhorse Creek
monitoring the quality of the wastewater in the cells in
accordance with the requirements of the licence
e The collection system includes:
v' 37,000 m of service laterals (different sizes)
Wastewater Collection & v/ 80.000 m of gravity and forcemain pipes (various sizes and
Transmission materials)
v" 750 manholes and cleanouts
v 7 lift (pumping) stations

Wastewater is discharged by properties into the collection system is transmitted by gravity and the use
of lift stations to the WWTP for treatment. The wastewater system (collection and treatment) is
classified as Level | and operates under Licence Number 2284 RRRR in accordance with the Environment
Act. The operating licence was last revised on June 8, 2007. Efforts are underway to expand the plant
capacity and introduce new treatment processes to meet future demand and environmental standards
for effluent discharge. The licence requires the Utility to operate, maintain, inspect and test the
wastewater system in accordance with standard industry practices, and to the terms and conditions
defined in the Licence. Sampling and testing occurs at the lagoons and Deadhorse Creek for ammonia,
pH, temperature and total suspended solids prior to release of effluent. Results are compiled by the City
and submitted to the Environment Compliance and Enforcement Branch. Copies of test results are kept

14 DFA Infrastructure International Inc.



City of Morden Water and Wastewater Utility
Rate Application Study 2025 to 2027

at Public Works and can be made available to the public by contacting the Director of Public Works at
(204) 362-2780

4.5 Wastewater System Compliance

The 2023 sampling and testing indicates that the wastewater quality is 100% compliant with the effluent
discharge requirements as per the licence. However, the system is exceeding its design capacity and
nutrient removal is now required as the City's population has exceeded 10,000.

4.6 Wastewater System Condition

The 2017 Asset management plan for the wastewater collection system indicates that almost 50% of the
pipes are at or close to their respective life expectancies. Condition is also gauged using CCTV
inspections and visual observations by staff to a lesser extent. The City's 2024 to 2029 capital budget
includes approximately $3 million for truck sewer replacement. It is expected that further sewer renewal
work of approximately $1.6 million over 6 years would begin in 2030 or shortly thereafter. Depending on
the specific site conditions, pipe lining may be the preferred method for rehabilitation. $241,000 is
budgeted to upgrade the Decor Lift Station forcemain and gravity sewer pipe in 2024. The 2017 AMP
does not include the WWTP. However it is scheduled to be expanded and upgraded between 2024 and
2026 at an estimated cost of $74.5 million to provide additional capacity and treatment capability.

4.7 Operator Certification